A§3L (Cylinder head)

bk i FHH AT Description kRS A& mal ZRILI
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 120080338-0001 |/ fiLk Cylinder head T190 LSk 223 L1, HEE = MEA, 1 4 /PIECES B

2 120420011-0001  |'SEk%I2M4HE  [Bolt combination for cylind|T110;%% W5 F4£Q16 1 £/SETS o

3 120220009-0001 | K HL kM E Cylinder head cover assy |T110;%%¥ [14%Q16 1 f4:/PTECES C

4 380840425-0001 |53} A Seal ring T110 Lk 5 2 = Bl AR ; 1 4 /PIECES A

5 380140337-0001  |/NAASkyk24THMEM:  |[Hexagon bolt with flange |T110 _M10_L=80;%% 5 H%%Q16 4 4 /PTECES C

6 3807404540001 |5 Breather tube TI10 @ 11X P 15X102 B TR RS 1 £ /PTECES A

7 380180099-0001 | X kiZ ke Stud T110_M8_L=54; ¥ F14£Q16 2 £ /PIECES C

8 270960014-0001 |k{tZE Spark plug F7RTC_TCF4L; 1 4:/PTECES A

9 120150141-0001 |Gk 25 HH 24 Gasket for cylinder head |T190 #i4&;{Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd{ 1 4:/PIECES A

10 380600116-0001  |E sl ocation pin T110_d=12 L=20; 2 4 /PTECES C

11 3801800910001 | X kiZ ke Stud T110_M6/8_L=134; %% ¥ [14%Q16 2 £ /PIECES C




Hi#h48 (Crankcase)

5 T - Deseription Mk K FAL Gy g Itk
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 110810028-0001 |44 A Crankcase body T120_% fL; ¥ Hg/Cr6,/Pb/PBB/PBDE< 1000ppm, 1 {4 /PIECES B

2 2818501520001  |JHIfiifL 2% 0il level sensor T110_H R 1 %£/SETS A

3 380650337-0001 |t 0il seal T110_d=35 D=52 b=T7; 1 f4:/PIECES A

4 2818900010001  |HLik{RI#% Engine oil protector T040; 1 f4:/PTECES A

5 380140215-0003 |/ FH ki 24 g% Hexagon bolt with flange |GB/T 16674.1 M6 L=14;%% W5 F14%Q16 2 f4:/PIECES C

6 380630099-0001 | %7k Bearing GB/T 276_6202; 1 4 /PIECES B

7 380450522-0001 | T-#[E Flat washer T110 T21 488 4ME16 JEREEL. 2; 8% FA%%Q08 1 % /PTECES C

8 381350004-0001 |44 Pin clip T040 3 H ; 1 4 /PIECES B

9 171630003-0001 | Speed regulating arm T110; 1 4 /PIECES B

10 380650339-0001  |yhdt 0il seal T110_d=8 D=14 b=4; 1 f4:/PTECES A

11 380450516-0001 |T-#[E Flat washer T110_T21_W4E12_4MF20 B2 HRREE S, 2 {4 /PIECES C

12 110260024-0001 |#5 3025 Sealing plug screw T110 MI2X1.5X 15458 F4E Q16 2 f4:/PTIECES C

13 380140001-0006 |7 ff Sy == THI W52 Hexagon bolt with flange |GB/T 16674.1 M6 L=12;4%% F14¥Q16 1 {4 /PTECES C

14 380940346-0001 |3k Cable cleat T560; 1 f4:/PTECES C

15 380930023-0001 |EHiLk+F Location wire nail T110_RZRHR; 1 % /PTECES A




#4835 (Crankcase cover)

75 TS T, Description . Ko AL VR
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 110820016-0001 | Hh%h4A 55 Crankcase cover T110;+Hg/Cr6/Pb/PBB/PBDE<<1000ppm, Cd<<1 1 14 /PIECES C

2 110690097-0003 WL R 44 0il rule combination T190_ ML R T35 908, b RO g ; A< 2 E/SETS B

3 380600119-0001  |Efr4H ocation pin T110_d=8 L=12; 2 4/PIECES C

4 171750046-0001 |13 A 5e EB Components of governor ge{T110 KIRE7. 7g; 1 % /SETS B

5 380630099-0001  |%h& GB/T 276_6202; 1 f4:/PTECES B

6 380630141-0002  |%h& GB/T 276_6207; 1 f4:/PIECES B

7 110830008-0001 | i 4l 46 55 2 f # Crankcase cover gasket  [T11D JoA HAMMAG AR ; 3 01 1 {4 /PIECES A

8 380140005-0006  |7NfA k%2 IEH:  |[Hexagon bolt with flange [GB/T 16674.1 M8 L=40; %% FH4%Q16 7 f4:/PIECES C

9 380650337-0001 |t 0il seal T110_d=35_D=52 b=7; 1 f4:/PTECES A




Hi#l (Crankshaft)

5 TS T2 A 44 B Description AR L mal ZRILILE
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 130290112-0001 | il 4hEBAE crankshaft T190 A% ; 1 £/SETS B
2 3806200500001 |4 Key GB/T1095 d=12.5 B=4 h=5.5 BH!; 1 f/PIECES B
3 130450016-0001 |- 1%l Balancing shaft T190; ¢ Hg/Cr6/Pb/PBB/PBDE<1000ppm, 1 4 /PIECES B
4 380620035-0001 |4 Key GB/T1095 _L=40 7X7_A%; 1 £ /PIECES B




1HZEZEM (Piston/connecting rod)

Eik ki FHRFA4 B Description PR AR anl IR
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 130070088-0001 HENRHES Piston ring combination T370; ¢ Hg/Cr6,/Pb/PBB/PBDE<X1000ppm 1 £ /SETS A
2 130030103-0001 TH2E Piston T190; ¥ Hg/Cr6/Pb/PBB/PBDE< 1000ppm 1 {4 /PIECES A
3 130150049-0001 HEFF Connecting rod T190; 1 1 /SETS B
4 130180002-0001 RIS Connecting rod bolt T110; 2 {4 /PIECES C
5 380560057-0001 N2z 141 Steel cable baffle ring  [T110 &ZEAS$YE ; 2 {4 /PTECES B
6 130060034-0001 T ZERH Piston pin T110_ $20X62; 1 {4 /PIECES B




1
|

& ro—
(©)

4
Y

D @D
4
I
1
LEH (Camshaft)

e SIS TR Description B AR A A T ZRILI
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 140450023-0001 | K IIRREH A Valve rocker combination T110; 2 £ /SETS B
2 140470001-0001 |14 26 Valve lock nut T040; 2 4 /PIECES B
3 140490012-0001 [ [T EHRE Adjustable nut of valve T040; 2 {4 /P1ECES B
4 1404600240001 | K[ T3&/8 Valve rocker T110; 2 4 /PIECES B
5 140480012-0001 | 151242 Adjustable bolt of valve T040; 2 4 /PIECES B
6 140710002-0001  |HEFFFRAZARZHA Plate, push rod guide T110; $E 3 F##Q1L6 1 {4 /PTECES B
7 140670006-0001  [{EFTLHA Push rod T110; 2 4 /PIECES B
8 140690004-0001 |44 Lifter, Valve T110; 6#4R FAW02 2 {4 /PTECES B
9 1403200020001 |5/ T4 %1 Valve adjustment cap T110; 2 4 /PIECES B
10 140390015-0001 [ 114k Valve locker T11D; 4 f4:/PIECES B
11 140380021-0001 | [ I35 e Retainer, valve spring T11D_BiJIRZS CGAHL) _HETTH; 2 % /PIECES B
12 140340025-0001 |11 A #H % Inner spring of valve TLID AFCIRE ; 2 4 /PIECES A
13 140400012-0001 |34 & Valve oil seal T110; 1 {4:/PIECES A
14 1403600100001 |11 Py 5135 iz [ Seat, valve spring T110; 1 {#:/PIECES B
15 500550032-0001 [ [1EM Valve Kit T190 8 J2IR% ; EHeg/Cr6/Pb/PBB/PBDE 1 £ /SETS B
16 140020110-0001 |\ 4E4hsl & Camshaft assy T190 )%, ®& &, WUk IRy FRIRETG ; 1 {4 /PIECES B




HBh#s (Starter)

[P RS T A 44 B Description FRCIRAS AR mal R
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 193490043-0004 | F2sh 41 Manual starting assembly |T110_ 5% 2# kBT CER_CEk; 4 BEHO1 4] 1 £/SETS B
2 193500019-0002 | FE3hE Manual starting componentqT110 2# Czk HLHJI ;46 BHO1 1 £ /SETS B
3 380140531-0001 |/S#SkiE 2 [HI2H:  |Hexagon bolt with flange |[T021 ¥E22#E A2 & 11 M6 L=8 JH N ik ; 41 3 4 /PIECES C
4 160210012-0001 | X 22 5B 44 Fan cover comp. T110_2# CK BB ; 4l EHO1 1 4 /PIECES C
5 380140011-0004 | Nk 484 |Hexagon bolt with flange [GB/T 16674.1 M6 L=10;4% ¥ F%¥Q16 4 4 /PIECES C
6 160190006-0001 |5 i = air deflector T110 <Lk ; #50 F14ERQL6 1 {4 /PTECES C
7 3801400010006 |/ 4 [iE4:  |Hexagon bolt with flange [GB/T 16674.1 M6 L=12;4%¥ H%¥Q16 1 4 /PTECES C
8 271660028-0001 | k& Stop switch T040 £:2E; 1 {4 /PIECES A




Wi2s (Carburetor)

Eiks R i & S LR Description FAIRZS A T VAT
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 170430062-0001 |1k #5444 Carburetor gasket TUID_ AN A4 B s a3 i 1 4 /PIECES A
2 170440041-0001 |1k Vi %8 B #A ik Heat insulating pad for carHT110; 1 f4:/PIECES B
3 170430050-0001 | fk.ye 5 55 4 44 Carburetor gasket TIID A AFRAREE A3 5 MR 1 4 /PIECES A
4 170020446-0002 {1k 2% Carburetor T190_P27B; A QL6 P 4 1 £/SETS B
5 170430070-0001 | fkjH 5 2% 4 44 Carburetor gasket TIID AT AFRARE 2y de s, 1 {4 /PTECES A




K% (Flywheel)

bk A FHAF LR Description FAIRTS Ll P QRS
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 270020263-0001 |k HLHLEL 704 FLYWHEEL COMP T110 FR RGN ; 1 4 /PIECES B

2 270920170-0001 | ik £k COIL ASSY., IGNNTION T110; 1 £ /SETS A

3 380140102-0004  |7N A Skik 2 g4 Hexagon bolt with flange |GB/T 16674.1 M6 L=25;%% ¥ F14£Q16 2 4 /PIECES C

4 160180009-0001 |4 Impeller T110; 1 4 /PIECES A

5 193590007-0001  [#2zh4% Starting disc T110; #5345 F4£Q16 1 4 /PIECES B

6 380370050-0001  [/NAIEE LTI R) Hexagon nut with flange |[T110 M16X1.5;485W H4%Q16 1 f4:/PT1ECES o

7 380930024-0001  |EfiLLF Location wire nail T110_#eRE+F; 1 4 /PIECES A

8 270190042-0001 |75 H 2k A1 Components of charging cu|T111 60HZ % %%, DC60W; 1 f4:/PTECES A

9 380140024-0006  |7N A Skik 2= T Mg A4 Hexagon bolt with flange |GB/T 5789 M6 L=28; %% 15 F14%Q16 2 4 /PIECES C

10 270280008-0001  |£& R JE R Tension disc for wire bun|T111;%% 15 FA%%Q16 1 £/PIECES C

11 380140001-0006  |7N A Skik 2 Mg 44 Hexagon bolt with flange |GB/T 16674.1 M6 L=12;%% ¥ F14£Q16 1 4 /PIECES C

12 270880219-0001 |5 %e i 8% RectifierVariable voltage|T111 FRiZ5A, DC6OW; 1 f4:/PTECES A




25838 (Air cleaner)

5 TS N L . e HApL i It
No. Part No. S Pescription PRHEARA Reqd. QTY UNIT CONSUMABLE GRADE
1 180020315-0001 |#¥y&8% Air filter T114; 1 %£:/SETS B
2 380440002-0001 |MEFLHELE Butterfly nut GB/T 62.1 M6; 4% H4:Q10 2 f4:/PTECES C
3 180070091-0001 |=* €A% eIk i Air filter casing cover T114; 1 f4:/PIECES B
4 180100035-0001 |75 J& %€l Air filter element T110; 1 f4:/PTECES A
5 180330020-0001 | J& 537 AR A4 Support plate body of filterT110; 1 {4 /PIECES B
6 3808404330001 |43} &l Seal ring T110_ 2 JERFEMAR D=40 AMzE53 JEFES; 1 f4:/PTIECES A
8 180280003-0001 |75 2% K& Air filter seat T110; 1 f4/PTECES B
9 380370048-0001 |/ ff192: >4 WA RE Hexagon nut with flange GB/T 6177.1 M6; 4415 H4EQ16 2 f4:/PTECES C




EFEH| (Control)

5 TS P——— Deseription . & AL Sy & 1t
No. Part No. Reqd. QTY UNIT  |CONSUMABLE GRADH
1 380140001-0006 |/~ A Skidk 2 mig e Hexagon bolt with flange GB/T 16674.1_M6_L=12; %% 5 (%£¥Q16 2 4 /PTECES C

2 171680013-0001 |y TR FHRA & Throttle handle combination |T110_f¥f1#, Hidi 2R AR ; #%0K 14£Q16 1 % /SETS B

3 171660002-0001 | if 3 PR A7 55 speed regulating Limit spring|T110;4%%¥ H%Q16 1 4:/PTECES A

4 380200017-0005 |84 k24T Cross recessed pan head screw|GB/T 818 M5 L=35;#% 1 F14£Q16 1 f4:/PTECES C

5 171600125-0001  |if 35605 Governing spring T110 32/, K138 HHLH; 1 4:/PTECES A

6 171610001-0001  |Fi <[ 1R A% throttle return spring T110 304 ; 1 f/PIECES A

7 171590005-0001 |1/ JHidT Throttle rod T110; 1 4:/PTECES B

8 380370066-0001 |7 A1k T 1R B): Hexagon nut with flange GB/T 6177. 1 ArBiiih M6 ; #EiE H4FQ16 1 f4:/PTECES C

9 3802500020001 |77 3k i &% 5 24T Square head set screw with £14T040 M6 L=21 (13mm) ; {3 32 4L & 1 4 /PIECES C

10 171620003-0004 |3 37 48 Speed regulating bracket T110; 7 77 S~ F o 55 T8 WRET /75 A i 2 TR RS | 1 £/PIECES B




/

6
4—@
HEE2E (Muffler)
F5 TS N e <R vs B R
— TR Description HURIRZS — -
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 1805707750002 |58 Muffler T114_ 7 S B2 45 & He/Cr6,/Pb/PBB/PBI 1 {4 /PIECES B
2 180590092-0001  |HES & Outlet pipe T110: 1 4 /PIECES C
3 180660033-0001 |V 75 #2355 24 Muffler gasket T11D_ZR A7 S5 AR ; 1 {4 /PIECES A
4 380340005-0005 |/ fAiE LA R} Hexagon nut with flange |GB/T 6170 M8;%Eis F14£Q16 5 {4 /PIECES C
5 180650090-0001  |HFS #5324 Outlet gasket T110_Z Ay Sa AR _ A ax Pl ; 1 {4:/PIECES A
6 180990060-0001 |y 28 48 Muffler bracket T110; 9% ¥ H4%Q16 1 {4 /PIECES C




W48 (Fuel tank)

Eikc SHTS T Description AR il Sal CAilLIE
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 170870039-0001  |ii%fiss Tank cover T040 AR 2K} Waebrit oG (R} 1 4 /PIECES B

2 170720001-0001  |¥E: i M2 & Pouring orifice filter scr{T040; 1 f4:/PTECES A

3 380370007-0004 |/~ fik 24 MR R} Hexagon nut with flange  [GB/T 6177. 1 M8;4¥ 5 F15%Q16 2 4 /PIECES C

4 170500571-0029 | i4H Tank T110 4 J& Cak fnJE; 2E5RH01 7 H e 1 £ /SETS B

5 170660077-0001 |4 Hi i g Tank oilout T040; 1 £/SETS A

6 380950188-0001 |4k Pipe clip TO40_jh K18 ; 4 f4:/PTECES B

7 380750250-0002 |4 0il tube T500_ 9484 4MzE8 K 110; i# EROHSER 1 4 /PIECES A

8 380140091-0005  |/SAkik M2 Hexagon bolt with flange |[GB/T 16674.1 M8 L=25; %% (H4%Q16 2 4 /PTECES C

9 170010016-0001 | ¥AJHJES 2% Fuel filter TO5K; 1 4 /PIECES A

10 380750583-0002 |4 0il tube T022_P1%4_4ME8_K142; 3 EROHSEE =K 1 f4:/PTECES A

11 380920086-0001 |45 T rubber flat gasket T040 N4£8.5 4ME1T JEE2. 5 HiHME R E ; 2 4 /PIECES A




	1 气缸头总成
	2 曲轴箱总成
	3 曲轴箱盖总成
	4 曲轴总成
	5 活塞连杆
	6 凸轮轴配气
	7 起动器
	8 化油器
	9 磁电机转子部件
	10 空滤器
	11 调速控制系统
	12 消声器
	13 油箱

